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2 Details about the Test Laboratory

Details about the Test Laboratory
Test Site 1

Company name:  TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park,
Nantou Checkpoint Road 2, Nanshan District,
Shenzhen City, 518052,

P. R. China
FCC Registration 502708
Number:
Telephone: 86 755 8828 6998
Fax: 86 755 828 5299
Test Site 2

Company name:  Shenzhen Academy of Metrology and Quality Inspection
National Digital Electronic Product Testing Center
NETC Building, No.4 Tongfa Rd., Xili,
Nanshan, Shenzhen,

China
FCC Registration  97379(open area test site) and
Number: 274801 (semi anechoic chamber).
Telephone: +86 755 8692 8965
Fax: +86 755 8600 9898-31396

Remark: All test items were performed at Site 2.
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3 Description of the Equipment under Test

Description of the Equipment Under Test

Product:

Model no.:

FCC ID:

Options and accessories:

Rating:

RF Transmission
Frequency:

No. of Operated Channel:

Modulation:
Antenna Type:
Antenna Gain:

Description of the EUT:

EMC_SZ FR _21.00 FCC
Release 2014-03-20
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TD LTE digital mobile phone

Le Max

2AFWMLEMAX

NIL

DC 3.8V by Li-ion Battery or DC 5.0V/2A by adapter
Powered by external power supply:

Adaptor Input: 100-240VAC, 50/60Hz; 500mA
Adaptor Output: 5.0V, 2A

2412-2462MHz for 802.11b/g/n-HT20
2422-2452MHz for 802.11n-HT40

11

OFDM, DSSS
PIFA Antenna
1.4dBi

The Equipment Under Test (EUT) is a Mobile Phone with WIFI
function which operated at 2.4GHz

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
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4 Summary of Test Standards

Test Standards

FCC Part 15 Subpart C | PART 15 - RADIO FREQUENCY DEVICES
10-1-2014 Edition Subpart C - Intentional Radiators

All the test methods were according to KDB558074 D01 DTS Meas Guidance v03r03 and ANSI
C63.10 (2014).
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5 Summary of Test Results

&

Technical Requirements

FCC Part 15 Subpart C

. Test Test Result
Test Condition Pages Site Pass Eail N/A
§15.207 Conducted emission AC 10 Site 2 X [] []
power port
§15.247 (b) (1) Conducted peak output 14 Site 2 X [] []
power
§15.247(a)(1) 20dB bandwidth [] [] X
Carrier frequency [] [] 4
§15.247(a)(1) separation
Number of hopping [] [] X
815.247(a)(1)(iii) frequencies
§15.247() )iy | DWell Time L] L] X
§15.247(a)(2) 6dB Bandwidth 21 sie2 | X L] L]
§15.247(e) Power spectral density 28 Site 2 X [] []
Spurious RF conducted . X [] []
§15.247(d) orissions 35 Site 2
§15.247(d) Band edge 48 sie2 | & | L[ U
§15.247(d) & Spurious radiated £3 Site 2 X [] []
§15.209 emissions for transmitter e
815.203 Antenna requirement See note 1 2 L] L]

Remark 1: N/A — Not Applicable.
Note 1: The EUT uses an internal antenna, which gain is 1.4dBi. According to 815.203 and RSSGEN 8.3,
it is considered sufficiently to comply with the provisions of this section.
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6 General Remarks
Remarks

This submittal(s) (test report) is intended for FCC ID: 2AFWMLEMAX complies with Section
15.207, 15.209, 15.247 of the FCC Part 15, Subpart C Rules.

SUMMARY:
All tests according to the regulations cited on page 5 were

W - Performed

O - Not Performed

The Equipment under Test

W - Fulfills the general approval requirements.

O - Does not fulfill the general approval requirements.

Sample Received Date: September 6, 2015
Testing Start Date: September 7, 2015
Testing End Date: October 27, 2015

- TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch -

Reviewed by: Prepared by:
%
"
/fﬁt Qf{% ){'?ij
John Zhi Alan Xiong
EMC Project Manager EMC Project Engineer
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7 Test Setups

7.1 AC Power Line Conducted Emission test setups

- 40cm
EUT

Measunng

Receiver

|™= |

LISN

B0em

N

7.1 Radiated test setups

Semi-Anechoic Chamber

[ ]

Computer
» 3m ol
| | | ‘ | ‘ ‘ Pre-Amplifier ——
Cround Plane
L _\,-[easurjng
Receiver
7.2 Conducted RF test setups
Measuring receiver EUT
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8 Systems test configuration

Auxiliary Equipment Used during Test:

&)

DESCRIPTION

MANUFACTURER

MODEL NO.(SHIELD)

S/IN(LENGTH)

The system was configured to non-hopping mode.

Non-hopping mode: The system was configured to operate at a signal channel transmitting. The
test software allows the configuration and operation at the worst-case duty and the highest

transmit power

EMC_SZ FR _21.00 FCC
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9 Technical Requirement

9.1 Conducted Emission

Test Method
1. The EUT was placed on a table, which is 0.8m above ground plane

2. The power line of the EUT is connected to the AC mains through a Artificial Mains
Network (A.M.N.).

3. Maximum procedure was performed to ensure EUT compliance
4. A EMI test receiver is used to test the emissions from both sides of AC line

Limit
According to §15.207, conducted emissions limit as below:

Frequency QP Limit AV Limit
MHz dBuVv dBupVv
0.150-0.500 66-56* 56-46*
0.500-5 56 46
5-30 60 50

Decreasing linearly with logarithm of the frequency

EMC SZ FR 21.00 FCC TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch Page 10 of
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Conducted Emission

Product Type . TD LTE digital mobile phone
M/N : Le Max
Operating Condition  : Charging and Transmitting
Test Specification . Line
Comment : AC 120V/60Hz
Levd [dBM
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Conducted Emission

Product Type . TD LTE digital mobile phone
M/N : Le Max
Operating Condition  : Charging and Transmitting
Test Specification : Neutral
Comment . AC 120V/60Hz
Led [dBM]
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Conducted Emission

Model No.: Le Max
Test mode: Charging and transmitter
Frequency [Correction Quasi-Peak Average
MHz Factor issi issi
( ) (dB) Reading ET;SVS;n Limits Reading ET':\:/SGI:)” Limits
(dBpv) (dBuV) (dBuv) (dBuv) (dBLV) (dBuv)
0.166 9.7 38.5 48.2 65.2 22.3 32.0 55.2
0.518 9.8 32.4 42.2 56.0 22.9 32.7 46.0
Li 1.342 9.8 31.6 41.4 56.0 21.0 30.8 46.0
N€ 11,408 9.8 317 415 56.0 21.4 31.2 46.0
1.670 9.8 30.9 40.7 56.0 20.6 30.4 46.0
19.384 9.9 32.4 42.3 60.0 22.8 32.7 50.0
0.446 9.7 29.7 39.4 56.9 22.9 32.6 46.9
0.510 9.8 29.7 39.5 56.0 22.2 32.0 46.0
Neutral 1.538 9.8 26.8 36.6 56.0 19.4 29.2 46.0
eutral 19512 9.9 27.6 375 60.0 217 31.6 50.0
REMARKS: 1. Emission level(dBuV)=Read Value(dBuV) + Correction Factor(dB)
2. Correction Factor(dB) =LISN Factor (dB) + Cable Factor (dB)+Limiter Factor(dB)
3. The other emission levels were very low against the limit.
EMC_SZ_FR_21.00 FCC TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch Page 13 of
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9.2 Conducted peak output power

Test Method
1. Use the following spectrum analyzer settings:
RBW > the 6 dB bandwidth of the emission being measured, VBW=3RBW, Span=3RBW
Sweep = auto, Detector function = peak, Trace = max hold.
2. Add a correction factor to the display.
3. Use a power meter to measure the conducted peak output power.

Limits
According to 815.247 (b) (1), conducted peak output power limit as below:

Frequency Range Limit Limit
MHz W dBm
2400-2483.5 <1 <30

Test result as below table

802.11B
Conducted Peak
Frequency Output Power Result
MHz dBm
Low channel 2412MHz 15.56 Pass
Middle channel 2437MHz 15.23 Pass
High channel 2462MHz 15.44 Pass
Agilent Spectrum Analyzer - Channel Power
- B RF s cE | ALIGNAUTO  [06:07:05PM Sep25, 2015
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
(55 Trig: Free Run Avg|Held:>100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Dffset 1 dB
Ref 20.00 dBm
Center Freq
2.412000000 GHz
CF Step
Center 2412 GHz 2200000 12
#Res BW 200 kHz #VBW 620 kHz
Channel Power Power Spectral Density
15.56 dBm /8.079 MHz -53.51 dBm JHz
EMC SZ FR 21.00 FCC TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch Page 14 of
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Agilent Spectrum Analyzer - Channel Power
50 ¢

ALIGN AUTO 06:09:53 PM Sep 25, 2015

QO i e - S0 o e i
Center Freq 2.437000000 GHz
#IFGam:anl+

Ref Offset 1 dB
Ref 20.00 dBm

#Res BW 200 kHz

Channel Power

15.23 dBm /8.074 MHz

Agilent Spectrum Analyzer - Channel Power
] s08

Center Freq: 2.437000000 GHz
= Trig:Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg|Hold:» 1001100
Radio Device: BETS

#/BW 620 kHz

Freq Offset
0 Hz

Power Spectral Density

-53.84 dBm /Hz

ALIGH AUTO 06:11:00 PM Sep 25, 2015

Center Freq 2.462000000 GHz
#IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.462 GHz
#Res BW 200 kHz

Channel Power

15.44 dBm 18.064 MHz

EMC_SZ FR _21.00 FCC
Release 2014-03-20

Center Freq: 2.462000000 GHz
i) Trig:Free Run
#Atten: 30 dB

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District,
Shenzhen City, 518052, P. R. China Tel. +86 755 8828 6998, Fax: +86 755 8828 5299

Radio Std: None Frequency

Avg|Hold:» 100100
Radio Device: BTS

CenterFreq
2.462000000 GHz

#YBW 620 kHz

Freq Offset
0 Hz

Power Spectral Density

-53.63 dBm 1z
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802.11G
Conducted Peak
Frequency Output Power Result
MHz dBm
Low channel 2412MHz 15.76 Pass
Middle channel 2437MHz 15.50 Pass
High channel 2462MHz 15.69 Pass
Agilent Spectrum Analyzer - Channel Power
- EEEEE RF s e | e ] ALIGNAUTO  [06:12:01PM Sep25, 2015
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None (G
() Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset1.37 dB
Ref 20.00 dBm
Center Freq
2.412000000 GHz
CF Step
Center 2.412 GHz 2200000105
#Res BW 200 kHz #VBW 620 kHz
Channel Power Power Spectral Density
15.76 dBm /15.16 MHz -56.05 dBm /Hz
Agilent Spectrum Analyzer - Channel Power
T e Ve | g ALIGNAUTO 06;13:07 PM Sep 25, 2015
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
(=] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.36 dB
Ref 20.00 dBm
Center Freq
2.437000000 GHz
CF Step
Center 2.437 GHz i
#Res BW 200 kHz #VBW 620 kHz
Channel Power Power Spectral Density
15.50 dBm 1 15.15 MHz -56.31 dBm /Hz
EMC SZ FR 21.00 FCC TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch Page 16 of
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Agilent Spectrum Analyzer - Channel Power
50

ks 1 @
Center Freq 2.462000000 GHz

L
#IFGain:Low

Ref Offset1.26 dB
Ref 20.00 dBm

Center 2.462 GHz
#Res BW 200 kHz

Channel Power

15.69 dBm 7 15.14 MHz

ALIGNAUTO 06:13:53PM S5ep 25, 2015

Center Freq: 2.462000000 GHz
)" Trig:Free Run Avg|Hold:>100/100
#Atten: 30 dB

#VBW 620 kHz

Power Spectral Density

-56.11 dBm /Hz

Radio Std: None

Radio Device: BTS

Frequency

Center Freq
2.462000000 GHz

CF Step
2.200000 MHz
Man

802.11N20
Conducted Peak
Frequency Output Power Result
MHz dBm
Low channel 2412MHz 15.25 Pass
Middle channel 2437MHz 14.97 Pass
High channel 2462MHz 15.18 Pass

Agilent Spectrum Analyzer - Channel Power
Qi i . o b ol |
Center Freq 2.412000000 GHz

Ref Offset 1.24 dB
Ref 20.00 dBm

Center 2.412 GHz
#Res BW 200 kHz

Channel Power

15.25 dBm /15.16 MHz

EMC_SZ FR _21.00 FCC
Release 2014-03-20

ALIGNAUTO 06;14:57 PM Sep 25, 2015

, ) Trig:Free Run
e
#IFGain:Low

Center Freq: 2.412000000 GHz
Avg|Hold:>100/100
#Atten: 30 dB

#VBW 620 kHz

Power Spectral Density

-56.56 dBm /Hz

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District,
Shenzhen City, 518052, P. R. China Tel. +86 755 8828 6998, Fax: +86 755 8828 5299 115

Radio Std: None

Radio Device: BTS

Frequency

Center Freq
2.412000000 GHz

CF Step
2.200000 MHz
Man
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Agilent Spectrum Analyzer - Channel Power
50

ALIGNAUTO I06:15:44 PM 5ep 25, 2015

ks 1 @
Center Freq 2.437000000 GHz

Ref Offset1.24 dB
Ref 20.00 dBm

Center 2.437 GHz
#Res BW 200 kHz

Channel Power

14.97 dBm 715.15 MHz

Agilent Spectrum Analyzer - Channel Power
RF 50

Center Freq: 2.437000000 GHz
) Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg|Hold:>100/100
Radio Device: BTS

#VBW 620 kHz

Freq Offset
0Hz

Power Spectral Density

-56.84 dBm /Hz

ALIGNAUTO 06:17:03PM 5ep 25, 2015

-
Center Freq 2.462000000 GHz
in:Low B

Ref Offset1.24 dB
Ref 20.00 dBm

Center 2.462 GHz
#Res BW 200 kHz

Channel Power

15.18 dBm 7 15.14 MHz

EMC_SZ FR _21.00 FCC
Release 2014-03-20

Center Freq: 2.462000000 GHz
i, Trig:Free Run
#Atten: 30 dB

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District,
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Radio Std: None Frequency

Avg|Hold:>100/100
Radio Device: BTS

Center Freq
2.462000000 GHz

CF Step
#VBW 620 kHz

Freq Offset
0Hz

Power Spectral Density

-56.62 dBm /Hz

Page 18 of
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802.11N40
Conducted Peak
Frequency Output Power Result
MHz dBm
Low channel 2422MHz 15.50 Pass
Middle channel 2437MHz 15.75 Pass
High channel 2452MHz 15.87 Pass
Agilent Spectrum Analyzer - Channel Power
( 50 0 ALIGNAUTO 06:22:08PM Sep 25, 2015
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Held:>100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.44 dB
Ref 20.00 dBm
Center Freq
2.422000000 GHz
CF Step
Center 2.422 GHz 4400000 Wz
#Res BW 300 kHz #VBW 1.2 MHz
Channel Power Power Spectral Density
15.50 dBm 1 35.11 -59.95 dBm /Hz
Agilent Spectrum Analyzer - Channel Power
( RE S ALIGNAUTO  |06:23:33PM S8p 25, 2015
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
(o] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.44 dB
Ref 20.00 dBm
Center Freq
2437000000 GHz
CF Step
Center 2.437 GHz 44000001842
#Res BW 300 kHz #VBW 1.2 MHz
Channel Power Power Spectral Density
15.75 dBm [ 35.09 MHz -59.70 dBm /Hz
EMC SZ FR 21.00 FCC TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch Page 19 of
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Agilent Spectrum Analyzer - Channel Power
RF 50

ALIGNAUTO 06:24:23PM Sep 25, 2015

| e
Center Freq 2.452000000 GHz

Ref Offset 1.44 dB
Ref 20.00 dBm

Center 2.452 GHz
#Res BW 300 kHz

Channel Power

15.87 dBm /35.13 MHz

Center Freq: 2.452000000 GHz
o) Trig:Free Run
o o
#IFGain:Low #Atten: 30 dB

Radio Std: None Frequency

Avg|Hold:»100/100
Radio Device: BTS

Center Freq
2.452000000 GHz

CF Step
4.400000 MHz

#VBW 1.2 MHz M

Power Spectral Density

-59.59 dBm 14z

EMC_SZ FR _21.00 FCC
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9.3 6dB Bandwidth
Test Method

1. Use the following spectrum analyzer settings:
RBW=100K, VBW=3RBW, Sweep = auto, Detector function = peak, Trace = max hold

2. Use the automatic bandwidth measurement capability of an instrument, may be
employed using the X dB bandwidth mode with X set to 6 dB, care shall be taken so that
the bandwidth measurement is not influenced by any intermediate power nulls in the
fundamental emission that might be = 6 dB.

3. Allow the trace to stabilize, record the X dB Bandwidth value.

&

Limit
Limit [kHZz]
=500
Test result
802.11B
Frequency 6dB bandwidth
MHz MHz Result
Low channel 2412MHz 8.079 Pass
Middle channel 2437MHz 8.074 Pass
High channel 2462MHz 8.064 Pass
2412MHz

Agilent Spectrum Analyzer - Occupied BW
Qe e v S0 s
Center Freq 2.412000000 GHz

Ly
#IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth

ALIGN AUTO

05:05:13PM Sep 25, 2015

— ) Trig:Free Run

Center Freq: 2.412000000 GHz
Avg|Hold:>10110
#Atten: 30 dB

#VBW 300 kHz

Total Power

12.950 MHz

Transmit Freq Error
x dB Bandwidth

EMC_SZ FR _21.00 FCC
Release 2014-03-20

-10.563 kHz
8.079 MHz

OBW Power
x dB

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District,
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23.3 dBm

Radio Std: None Frequency

Radic Device: BTS

Center Freq
2.412000000 GHz

CFStep
2.200000 MHz

Span 22 MHz Auto Man

Sweep 2.133 ms|

Freq Offset
0 Hz

99.00 %

-6.00 dB
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2437MHz

Agilent Spectrum Analyzer - Occupied BW

T T e 1 ALIGMAUTO  [05:06:15PM Sep2s, 2015

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
— ) Trig:Free Run Avg|Hold:>10110

i
#IFGain:Low ™ WAtten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
2.437000000 GHz

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 22.9dBm Freq Offset
12.889 MHz OHz

Transmit Freq Error -41.304 kHz OBW Power
x dB Bandwidth 8.074 MHz x dB

2462MHz

Agilent Spectrum Analyzer - Occupied BW
S ] ALIGNAUTO  [0S:06:41FM S8p2s, 2015

| e
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
) Trig:Free Run Avg|Hold:>10/10

(
#IFGain:Low " ¥Atten: 30 dB Radio Device: BTS

Ref Offset1 dB
Ref 20.00 dBm

Center 2.462 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 23.0dBm Freq Offset
12.780 MHz Ol

Transmit Freq Error -85.398 kHz OBW Power

x dB Bandwidth 8.064 MHz x dB

EMC SZ FR 21.00 FCC TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch Page 22 of
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802.11G
Frequency 6dB bandwidth
MHz MHz Result
Low channel 2412MHz 15.16 Pass
Middle channel 2437MHz 15.15 Pass
High channel 2462MHz 15.14 Pass
2412MHz

Agilent Spectrum Analyzer - Occupied BW
ks 1 @ @
Center Freq 2.412000000 GHz

()
#IFGain:Low

Ref Offset1 dB

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth

ALIGNAUTO 05:09:19PM 5ep 25, 2015

Center Freq: 2.412000000 GHz
= Trig:Free Run

#Atten: 30 dB

#VBW 300 kHz

Total Power

16.192 MHz

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW
ks 1 @ @
Center Freq 2.437000000 GHz

L]
#IFGain:Low

Ref Offset 1 dB

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

7.057 kHz
15.16 MHz

OBW Power
x dB

2437MHz

ALIGNAUTO

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Ref 20.00 dBm

Center Freq
2.412000000 GHz

CF Step
2.200000 MHz

Span 22 MHz i

Sweep 2.133ms

uto

23.2dBm Freq Offset

0Hz

05:10:04 PM Sep 25, 2015

Center Freq: 2.437000000 GHz
)~ Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power

16.173 MHz

Transmit Freq Error
x dB Bandwidth

EMC_SZ FR _21.00 FCC
Release 2014-03-20

-6.747 kHz
15.15 MHz

OBW Power
x dB

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District,
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Radio 5td: None Frequency

Avg|Held:>10/10

Radio Device: BTS

Ref 20.00 dBm

Center Freq
2.437000000 GHz

CF Step
2.200000 MHz

Span 22 MHz Man

Sweep 2.133 ms| ito

22.8 dBm Freq Offset

0Hz
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2462MHz

Agilent Spectrum Analyzer - Occupied BW

T T e 1 ALIGNAUTO  [05:11:30PM Sep25, 2015
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
(o] Trig: Free Run Avg|Hold:>10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
2.462000000 GHz

CF Step
Center 2.462 GHz Span 22 MHzJ e
#Res BW 100 kHz #/BW 300 kHz Sweep 2.133 ms|

Occupied Bandwidth Total Power 23.3dBm Freq Offset
16.143 MHz OHz

Transmit Freq Error -28.281 kHz OBW Power
x dB Bandwidth 15.14 MHz x dB

802.11N20
Frequency 6dB bandwidth
Result
MHz MHz
Low channel 2412MHz 15.16 Pass
Middle channel 2437MHz 15.15 Pass
High channel 2462MHz 15.14 Pass
2412MHz
Agilent Spectrum Analyzer - Occupied BW
e e e ] ALIGNAUTO  [05:12:10PM S8p2s, 2015
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Screen Image
, ) Trig:Free Run Avg|Hold:>10/10
HIFGainiLow | #Atten: 30 dB Radio Device: BTS —
Ref Offset1 dB 3D Color
Ref 20.00 dBm
Save As ...
Center 2.412 GHz Span 22 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 2.133 ms|
Occupied Bandwidth Total Power 23.0dBm
17.293 MHz
Transmit Freq Error 28.763 kHz OBW Power 99.00 %
x dB Bandwidth 15.16 MHz x dB -6.00 dB
EMC SZ FR 21.00 FCC TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch Page 24 of
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2437MHz

Agilent Spectrum Analyzer - Occupied BW
S ] ALIGNAUTO  [05:15:49PM S8p 25, 2015

| e
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
— ) Trig:Free Run Avg|Hold:>10/10

(
#IFGain:Low " ¥Atten: 30 dB Radio Device: BTS

Ref Offset1 dB
Ref 20.00 dBm

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 22.7 dBm Freq Offset
17.287 MHz Chiz

Transmit Freq Error 2.173 kHz OBW Power

x dB Bandwidth 15.15 MHz x dB

2462MHz

Agilent Spectrum Analyzer - Occupied BW
S ] ALIGNAUTO  [05:16:37PM S8p 25, 2015

-
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
) Trig:Free Run Avg|Hold:>10/10

(
#IFGain:Low " ¥Atten: 30 dB Radio Device: BTS

Ref Offset1 dB
Ref 20.00 dBm

Center Freq
2.462000000 GHz

CF Step

Center 2.462 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 23.0dBm Freq Offset
17.236 MHz Ol

Transmit Freq Error -30.109 kHz OBW Power

x dB Bandwidth 15.14 MHz x dB
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802.11N40
Frequency 6dB bandwidth
MHz MHz Result
Low channel 2422MHz 35.11 Pass
Middle channel 2437MHz 35.09 Pass
High channel 2452MHz 35.13 Pass
2422MHz

Agilent Spectrum Analyzer - Occupied BW
ks 1 @ @
Center Freq 2.422000000 GHz

()
#IFGain:Low

Ref Offset1 dB
Ref 20.00 dBm

Center 2.422 GHz
#Res BW 100 kHz

Occupied Bandwidth

ALIGNAUTO 05:17:36PM S5ep 25, 2015

Center Freq: 2.422000000 GHz
= Trig:Free Run

#Atten: 30 dB

#VBW 300 kHz

Total Power

35.617 MHz

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW
ks 1 @ @
Center Freq 2.437000000 GHz

L]
#IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

95.194 kHz
35.11 MHz

OBW Power
x dB

2437MHz

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Center Freq
2.422000000 GHz

CF Step
4.400000 MHz

Span 44 MHz i

Sweep 4.267 ms

uto

23.0 dBm Freq Offset

0Hz

ALIGNAUTO 05:18:27 PM Sep 25, 2015

Center Freq: 2.437000000 GHz
)~ Trig: Free Run

#Atten: 30 dB

#VBW 300 kHz

Total Power

35.506 MHz

Transmit Freq Error
x dB Bandwidth

EMC_SZ FR _21.00 FCC
Release 2014-03-20

121.17 kHz
35.09 MHz

OBW Power
x dB

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District,
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Radio 5td: None Frequency

Avg|Held:>10/10

Radio Device: BTS

Center Freq
2.437000000 GHz

CF Step
4.400000 MHz

Span 44 MHz Man

Sweep 4.267 ms| ito

23.3dBm Freq Offset

0Hz
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2462MHz

Agilent Spectrum Analyzer - Occupied BW

ks 1 @ @
Center Freq 2.452000000 GHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

EMC_SZ FR _21.00 FCC
Release 2014-03-20

Center 2.452 GHz
#Res BW 100 kHz

ALIGNAUTO 05:20:13PM Sep 25, 2015
Radio Std: None

Center Freq: 2.452000000 GHz
— ) Trig:Free Run Avg|Hold:>10110

Frequency

i
=
#IFGain:Low #Atten: 30 dB

Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
2.452000000 GHz

CF Step
4.400000 MHz

Span 44 MHz Man

#/BW 300 kHz Sweep 4.267 ms|

Total Power 23.8 dBm Freq Offset
35.575 MHz —

-80.392 kHz OBW Power
35.13 MHz x dB

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District,
Shenzhen City, 518052, P. R. China Tel. +86 755 8828 6998, Fax: +86 755 8828 5299
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9.4 Power spectral density

Test Method
This procedure shall be used if maximum peak conducted output power was used to
demonstrate compliance:

1. Set analyzer center frequency to DTS channel center frequency.
RBW=100kHz,VBW=3RBW,Span=1.5 times DTS bandwidth, Detector=Pealk,
Sweep=auto, Trace= max hold.

2. Allow trace to fully stabilize, use the peak marker function to determine the maximum

amplitude level within the RBW.

3. Repeat above procedures until other frequencies measured were completed.
Limit

Limit [dBm]
<8
Test result
802.11 B
Power spectral
Frequency density Result
MHz dBm
Low channel 2412MHz -0.35 Pass
Middle channel 2437MHz -0.65 Pass
High channel 2462MHz -0.10 Pass
Agilent Spectrum Analyzer - Swept SA
QO i s =t | S 01 i o | i ALIGNAUTO!
Center Freq 2.412000000 GHz . Avg Type: Log-Pwr
PNO: Far () Trig: Free Run o T
IFGain:Low #Atten: 30 dB
of Offse MEkr1 2.411 333 GHz
Ref 20.00 dBm -0.35 dBm
CF Step
1.211850 MHz
Man
Freq Offset
0Hz
Center 2.412000 GHz Span 12.12 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.53 ms (1001 pts)
EMC SZ FR 21.00 FCC TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch Page 28 of
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Agilent Spectrum Analyzer - Swept SA
e [T o G| : F
Center Freq 2.437000000 GHz L

PNO: Far () Trig: Free Run
IFGain:Low #Atten: 30 dB

Auto Tune
Ref Offset 1 dB
Ref 20.00 dBm

Freq Offset
0Hz

Center 2.437000 GHz Span 12.11 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.53 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
T e [ e [ ] : ALIGN AUTO

-
Center Freq 2.462000000 GHz i Avg Type: Log-Pwr Frequency
PNO: Far (, ) T1Hig:FreeRun ;

)
\FGain:Low —_ #Atten: 30 dB

Ref Dffset1 dB
Ref 20.00 dBm

Mkr1 2.461 359 GHz Auto Tune
-0.10 dBm

Center Freq
2.462000000 GHz

StartFreq
2.455952000 GHz

Stop Freq
2.468048000 GHz

CF Step

Freq Offset
0Hz

Center 2.462000 GHz Span 12.10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.53 ms (1001 pts)
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802.11 G
Power spectral
Frequency density Result
MHz dBm
Low channel 2412MHz -3.96 Pass
Middle channel 2437MHz -4.16 Pass
High channel 2462MHz -3.73 Pass
Agilent Spectrum Analyzer - Swept SA
T T e ] ALIGNAUTO  [08:44:51PM Sep2s, 2015 E
Center Freq 2.412000000 GHz : 3 Libnal
PNO: Fast () Trig: Free Run :
IFGain:Low #Atten: 30 dB 1
Ref Offset 1 dB
10 dBidiv Ref 20.00 dBm
Stop Freq
2.423370000 GHz
CF Step
2.274000 MHz
Man
Center 2.41200 GHz Span 22.74 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.87 ms (1001 pts)
Agilent Spectrum Analyzer - Swept SA
- EEEEE RF ErEE e ; ALIGN AUTO |06:45: 48 PM Sep 25, 2015 F
Center Freq 2.437000000 GHz : S i
PNO: Fast (! Trig: Free Run
IFGain:Low #Atten: 30 dB .
Ref Offset 1 dB
Ref 20.00 dBm
StartFreq
2.425637500 GHz
StopFreq
2.448362500 GHz
CF Step
2272500 MHz
Man
Center 2.43700 GHz Span 22.73 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.87 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA
kI - - -
Center Freq 2.462000000 GHz Avg Type: Log-Pwr

Frequency

PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 30 dB
Auto Tune
Ref Offset 1 dB

Ref 20.00 dBm

Stop Freq
2.473355000 GHz

CF Step
2.271000 MHz
Man

Center 2.46200 GHz Span 22.71 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.87 ms {1001 pts)

802.11 N20
Power spectral
Frequency density Result
MHz dBm
Low channel 2412MHz -4.53 Pass
Middle channel 2437MHz -4.57 Pass
High channel 2462MHz -4.10 Pass
Agilent Spectrum Analyzer - Swept SA
QY i i RE e | S B A GBI E
Center Freq 2.412000000 GHz : Avg Type: Log-Pur 3 HEEHEE
PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 30 dB
Ref Offset 1 dB
Ref 20.00 dBm
StartFreq
2.400630000 GHz
StopFreq
2.423370000 GHz
l CF Step
2.274000 MHz
Auto Man
Freq Offset
0Hz
Center 2.41200 GHz Span 22.74 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.87 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA
e [T o G| : F
Center Freq 2.437000000 GHz L

PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 30 dB

Auto Tune
Ref Offset 1 dB
Ref 20.00 dBm

Freq Offset
0Hz

Center 2.43700 GHz Span 22.73 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.87 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
L 5 e : ALIGN AUTO.

- [EEEEEE
Center Freq 2.462000000 GHz - Avg Type: Log-Pwr Frequency
PNO: Fast (, ) T1rig:FreeRun

\FGain:Low ~_ HAtten: 30 dB

Mkr1 2.458 911 G Hz|[EEEEEC R
Ref Offset 1 dB
R:f 2(§.e00 dBm 2410 dB

CenterFreq
2.462000000 GHz

StartFreq
2.450645000 GHz

Stop Freq
2.473355000 GHz

CF Step

Freq Offset
0 Hz

Center 2.46200 GHz Span 22.71 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.87 ms (1001 pts)
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802.11 N40
Power spectral
Frequency density Result
MHz dBm
Low channel 2422MHz -7.35 Pass
Middle channel 2437MHz -8.05 Pass
High channel 2452MHz -6.92 Pass
Agilent Spectrum Analyzer - Swept SA
- EEEE RF BT ] ALIGN AUTO 06:52:36 P
Center Freq 2.422000000 GHz Avg Type: Log-Pur TRACE frequency
PNO: Fast () Trig: Free Run TVPE &
IFGain:Low #Atten: 30 dB
Auto Tune
Ref Offset 1 dB
Ref 20.00 dBm
Freq Offset
0Hz
Center 2.42200 GHz Span 52.67 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.53 ms (1001 pts)
Agilent Spectrum Analyzer - Swept SA
ks - F
Center Freq 2.437000000 GHz : b i
PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 30 dB
Auto Tune
Ref Offset 1 dB
Ref 20.00 dBm
CenterFreq
2.437000000 GHz
Start Freq
2.410682500 GHz
Stop Freq
2.463317500 GHz
Center 2.43700 GHz Span 52.64 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.53 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA
SO | 7 ALIGN AUTO 0R:56:29PM Sen 25, 2015

n 5 -
Center Freq 2.452000000 GHz . Avg Type: Log-Pwr requency
PNO: Fast () T1rig:FreeRun
5 g N K
IFGain:Low #Atten: 30 dB

Mkr1 2.458 27 GH Auto Tune

Ref Offset 1 dB
Ref 20.00 dEm

Freq Offset
0Hz

Center 2.45200 GHz Span 52.70 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.53 ms (1001 pts)
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9.5 Spurious RF conducted emissions

Test Method
1. Establish a reference level by using the following procedure:
a. Set RBW=100 kHz. VBW=3RBW. Detector =peak, Sweep time = auto couple, Trace
mode = max hold.
b. Allow trace to fully stabilize, use the peak marker function to determine the maximum
PSD level.
2. Use the maximum PSD level to establish the reference level.
a. Set the center frequency and span to encompass frequency range to be measured.
b. Use the peak marker function to determine the maximum amplitude level. Ensure that
the amplitude of all unwanted emissions outside of the authorized frequency band
(excluding restricted frequency bands) are attenuated by at least the minimum
requirements, report the three highest emissions relative to the limit.
3. Repeat above procedures until other frequencies measured were completed.

Limit
Frequency Range Limit (dBc)
MHz
30-25000 -20
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Test result
802.11 B

2412MHz

Pref

Agilent Spectrum Analyzer - Swept SA

‘Center Freq 2.412000000 GHz H
PHO: Far Ly Trig: Free Run
WGalmlow | #Aten: 30 4B

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.412000 GHz

#Res BW 100 kHz #VBW 300 kHz

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

'Start Freq 30.000000 MHz
Foula

Fast Ly Trig: Fres Run
Low * #Atten: 30 4B
Ref Offset 1 dB

Ref 20.00 dBm

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Frequency

Center Freq,
2000000 GHz|

f StartFreq|
2.406840750 GHz|

Avg Type: Log-Pur
Avg|Hold> 100100

Mkr1 2.411 0

StopFreq
18069260 GHz|
CFStep.
1211850 MHz|
Man

Span 12.12 MHz
Sweep 1.20 ms (1001 pts)

3GHz-25GHz

Avg Type: Log-Purr L Ret 0 dem
AvglHold: 22/100

1 ex]

1 3, L.

[
LYPE ARTYR
b el b A A N sl bttt

Stop 3.000 GHz
Sweep 284 ms (1001 pts)

Date: 28.SEP.2015 06:04:59

EMC_SZ FR _21.00 FCC
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2437MHz

Pref

Agilent Spectrum Analyzer - Swept Sk

‘Center Freq 2.437000000 GHz

PHO:Far e Trig:FreeRun
IFGain:Low

#Awen: 30 dB

Ref Offset 1dB
Ref 20,00 dBm

Center 2.437000 GHz

#Res BW 100 kHz #VBW 300 kHz

30MHz-3GHz

Agilent Spectrum Analyzer - Swept Sh

'Start Freq 30.000000 MHz
e T T Trig: Frae Run
v #Atten: 30 dB

Ref Offset 1 dB
Ref 20,00 dBm

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

g st Ao i e Aol

Avg Type: Log-Pur
AvglHold:> 100100

CenterFreq
437000000 GHz
StartFreq)|

| 2430944500 GHz

Stop Freq|

Span 12.11 MHz
Sweep 1.20 ms (1001 pts)

3GHz-25GHz

@
Avg Type: Log-Pwr Frequency ot

AvglHold: 211100

1 ex]

i TSR R NP R AT T Jis 5 Akl sk
L b
| e A
e 11 - 255 onz o on
Stop 3.000 GHz
Sweep 284 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept S
T .

‘Center Freq 2.462000000 GHz

oo rar T Trig: Free Run
IFGainiLow

' parton: 30 B

Ref Offset 1 dB.
Ref 20.00 dBm

Center 2.462000 GHz

#Res BW 100 kHz #VBW 300 kHz

30MHz-3GHz

Agilent Spectrum Analyzer - Swept S
T .

'Start Freq 30,000000 MHz

PHO: Fast Ly Trig:Free Run
FGain:Low

' parton: 30 B

Ref Offset 1 dB
Ref 20.00 dBm

.4,_,.u;..«.,,m‘-.v»J.n-«.,,M,wlﬂ,h-wA-MW‘“

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

N

I (07:06:55 P 5025, 2015
Avg Type: Log-Pwr TRACE
AvglHold>1001100

Frequency

Span 12.10 MHz
Sweep 1.20 ms (1001 pts)

3GHz-25GHz

7005214 S 25, 2015 g

REW 100 kiiz

g Type: Log-Pwr e Frequency
Avg|Hold: 20100 TVRE]

1 i

ity

[l -

Stop 3.000 GHz
Sweep 284 ms (1001 pts)
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2412MHz

Pref

Agilent Spectrum Analyzer - Swept SA

T g L2154 AM Sap 25, 2015 EREE]
Center Freq 2.412000000 GHz Avg Type: Log-Pur e
d THO: past g Trig: Fres Run AvglHold:> 100100
IF Gain:Low #Arten: 30 di

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
2.412000000 GHz,

Freq Offset
0Hz

Center 2.41200 GHz Span 22.74 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.20 ms (1001 pts)

30MHz-3GHz 3GHz-25GHz

%
Agilent Spectrum Analyzer - Swept SA
B - - - 11-23-29 aM Sap 25, 2015 Frequency @
Avg Type: Log-Pwr RACT Ref 20 dBm Att 30 dB
Start Frea_30.000000 MHz PNO: Tast cpo Trig: Free Run Avﬁﬂmmongnw —I -
IF Gain:Low #Amen: 30 dB 2 e 1ds
Ref Offset 1 dB 2 . [
Ref 20.00 dBm =
J1onxa |
‘StartFreq|
30.000000 MHz|
LRI YA TRy NN 3 RTTIT W g e g ey i seeg g
1 N
[P T -
.«m-m..»'f.d-'-‘f.f.umw.r-wwdn..au-r.,v..wb-\'*w"w-ﬂ"*“""*"")”“"“’b"*‘"‘“‘ e bt Freq Offset
0Hz
Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 pts) Date: 28.SEP.20 06:10:47
EMC SZ FR 21.00 FCC TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch Page 39 of
— oy — Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District,
Release 2014-03-20

Shenzhen City, 518052, P. R. China Tel. +86 755 8828 6998, Fax: +86 755 8828 5299 115




Report Number: 68.950.15.288.01
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Agilent Spectrum Analyzer - Swept SA

‘Center Freq 2.437000000 GHz .
e Trig: Free Run

Fast (g
IF Gain:Low HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz #VBW 300 kHz

30MHz-3GHz

q 0.000000
PNO: Tust a Trig:Free Run
IFGaimLow *__ #Atten: 30 45

Avg Type: Log-Pwr
Avg|Hold:>100/100

Center Freq
2 437000000 GHz

Span 22.73 MHz
Sweep 2.20 ms {1001 pts)

3GHz-25GHz

®

Avg Type: Log Pur heace q Ref 20 aBm

30 as

Avg|Hold:>100/100 rore

Auto Tune

Center Freq
1515000000 GHz,

StartFreq L.

30.000000 MHz|

Stop Freq

3 [

CF Step

rated

297000000 MHz, e Lol
Auto Man|
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Agilent Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz : Avg Type: Log-Purr
N0t Fast g Trig: Fres Run Avg[Hold:> 1007100
IFGainiLowe __ RAtten: 30 45

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
2 462000000 GHz

Center 2.46200 GHz Span 22.71 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.20 ms {1001 pts)

30MHz-3GHz 3GHz-25GHz
; : E— ® e

q 30.000000 Avg Type: Log-Purr A 9 Rer 20 amm ate 30 as sur 2.35 s
PNO: Fas (, ) Trig: Free Run Avg[Hold:> 100100 Oi -

IF Gain:Low HAtten: 30 dB CET 20 offfet 1 4B

Auto Tune|

Center Freq
1515000000 GHz,

StartFreq
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o
&
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Agilent Spectrum Analyzer - Swept SA

-Cenlm Freq 2.412000000 GHz Avg Type: Log-Pwr Frequency
PHO:

Fast Cp) 17ig: Free Run AvglHold:>100/100 n
IFGainiLow ~__ #Atten: 30 dB
r 3 Auto Tune
Ref Offset 1 dB 413
Ref 20.00 dBm

Center Freq
2.412000000 GHz,

Center 2.41200 GHz Span 22.74 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.20 ms (1001 pts).

30MHz-3GHz 3GHz-25GHz

Agilent Spectrum Analyzer - Swept S /g>
E EHSE INT ] [11:57:39,4M 5ep 28, 2015 -
Start Freq 30.000000 MHz Avg Type: Log-Pwr TRace | requency Rer 20 dem hee a0 as
PNO; Fast e Trig: Free Run Avg|Hold:>100/100 rrre
IFGainiLow ~__ #Atten: 30 dB o orrfec Y
Ref Offset 1 dB Mkr1 B
Ref 20.00 dBm
[ ex]
e
‘StartFreq
30.000000 MHz [
{eng el Aol o S g & Bghwel L el et
1
[ =y A bR A A S A |
Center 14.75 Giz 2.35 GHz/ Span 23.5 Ghz

Start 30 MHz ‘Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 pts)|
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Agilent Spectrum Analyzer - Swept SA

Center Freq 2.437000000 GHz : Avg Type: Log-Purr
oo Trig: Free Run Avg[Hold:> 1007100

Fast (g
IF Gain:Low HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
2 437000000 GHz

Center 2.43700 GHz Span 22.73 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.20 ms {1001 pts)

30MHz-3GHz SGHz-25GHz
; A :53AM Sep 26, 2015 ®

g 30.000000 Avg Type: Log-Pwr e a Rer 20 asn nie 5o s
PNO: Fast (g Trig: Free Run Avg[Hold:>100/100 e
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Auto Tune

==
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CF Step
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Agilent Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz : Avg Type: Log-Purr
N0t Fast g Trig: Fres Run Avg[Hold:> 1007100
IFGainiLowe __ RAtten: 30 45

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
2 462000000 GHz

Center 2.46200 GHz Span 22.71 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.20 ms {1001 pts)

30MHz-3GHz 3GHz-25GHz

q 30.000000 Avg Type: Log Purr e q & 20 dem Ate 30 ap
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Agilent Spectrum Analyzer - Swept SA

-Cenlm Freq 2.422000000 GHz Avg Type: Log-Pwr Frequency
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Fast Cp) 17ig: Free Run AvglHold:>100/100 n
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4 Auto Tune
Ref Offset 1 dB
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Center Freq
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Center 2.42200 GHz Span 52.67 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.07 ms (1001 pts).
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Agilent Spectrum Analyzer - Swept S /g>
Start Freq 30.000000 MHz Avg Type: Log-Pur Frequency Rer 20 apm . 0 a
PNO; Fast e Trig: Free Run Avg|Hold:>100/100
IFGainiLow ~__ #Atten: 30 dB o orrfec Y
Auto Tune|
Ref Offset 1 dB [
Ref 20.00 dBm
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9.6 Band edge

Test Method
1 Use the following spectrum analyzer settings:
Span = wide enough to capture the peak level of the in-band emission and all spurious
RBW =100 kHz, VBW =RBW, Sweep = auto, Detector function = peak, Trace = max
hold.
2 Allow the trace to stabilize, use the peak and delta measurement to record the result.
3 The level displayed must comply with the limit specified in this Section.

Limit
Frequency Range Limit (dBc)
MHz
30-25000 -20
Test result
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Agilent Spectrum Analyzer - Swept SA
e : ALIGH AUTO [07:01:22 PM Sep 25, 2015

Start Freq 2.310000000 GHz Avg Type: Log-Pwr Frequency
PNO: Fast () T1'ig:FreeRun Avg|Hold:>100/100 /

IFGain:Low #Atten: 30 dB

Auto T
Ref Offset 1 dB Mkr1 2.390 00 GHz uto Tune

Ref 20.00 dBm -58.158 dBm

Center Freq
2.367500000 GHz

StartFreq
S| 2.310000000 GHz

Freq Offset
0Hz

Start 2.31000 GHz Stop 2.42500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.0 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA

| T = 3 A e G| : ALIGNAUTO __ [07:09:37 PM Sep 25, 2015
Start Freq 2.455000000 GHz ; Avg Type: Log-Pwr
PNO: Fast L, ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Frequency

Mkr1 2.483 500 GHz Auto Tune
R B 433 500 Griz

CenterFreq
2.477500000 GHz

StartFreq
BB 2 455000000 GHz

Stop Freq
2.500000000 GHz

CF Step
4.500000 MHz
Man

uto

WMMWWM!‘JWWW Freq Offset

0 Hz

Start 2.45500 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.33 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA

QO i i R S0l : ALIGNAUTO

Start Freq 2.310000000 GHz Avg Type: Log-Pur : Frequency
) Trig: Free Run Avg[Hold:>100/100 I "

IFGain:Low #Atten: 30 dB

Mkr1 2.390 00 GHz Auto Tune
RerToso dom 390 00 GHz

beombischbiretmtslabtod bttt bttt ottt s FreqOffset

0Hz

Start 2.31000 GHz Stop 2.42500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.0 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
SO Bl g ALIGNAUTO  [11:30:57 AM Sep 28, 2015

-
Start Freq 2.450000000 GHz _ Avg Type: Log-Pwr Frequency
PNO: Fast L, 1rig:Free Run Avg|Hold:>100/100
5 -
IFGain:Low #Atten: 30 dB

Mkr1 2.483 50 GHz Auto Tune
R B0 485 50 GHz

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

-14.11 |

StopFreq
2500000000 GHz

CF Step

Auto

Freq Offset
0 Hz

Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA

QO i 50 < | i ALIGNAUTO v
Start Freq 2.310000000 GHz Avg Type: Log-Pwr y requency
PNO: Fast (3 Trig: Free Run Avg[Hold:>100/100
IFGain:Low #Atten: 30 dB i
Ref Offset 1 dB Mkr1 2.390 00 GHz SuiDine
Ref 20.00 dBm -57.509 dBm

1
WWMMMMW“«MMWMWWWWW Freq Offset

0Hz

Start 2.31000 GHz Stop 2.42500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.0 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
SO Bl g ALIGNAUTO  [11:41:49 AM Sep 28, 2015

-
Start Freq 2.450000000 GHz _ Avg Type: Log-Pwr Frequency
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB i
Ref Offset 1 dB Mkr1 2.483 50 GHz AT
Ref 20.00 dBm -48.905 dBm

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

-14.21 db|

StopFreq
2500000000 GHz

CF Step

Freq Offset
0 Hz

Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA

T | g ALIGNAUTO  [11:45:46 AM Sep 26, 2015

Start Freq 2.310000000 GHz Avg Type: Log-Pwr Frequency
PHO: Fast . 1rig:FreeRun Avg|Hold:>100/100
5 -
IFGain:Low #Atten: 30 dB

Mkr1 2.390 00 GHz Auto Tune
Ref 20.00 dBm 2,390 00 GHz

Freq Offset
0Hz

Start 2.31000 GHz Stop 2.45000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.4 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
S 3 ALIGNAUTO  [11:59:07 AM Sep 28, 2015

Start Freq 2.425000000 GHz _ Avg Type: Log-Pwr Frequency
PNO: Fast i, Trig:Free Run Avg|Hold:>100/100 f

IFGain:Low ™ #acten: 30 4B

Mkr1 2.483 500 GHz Auto Tune
S35 o 453 50 G

Center Freq
2.462500000 GHz

StartFreq
2.425000000 GHz

-17.07 df|

Stop Freq

2500000000 GHz

CF Step

Freq Offset
0Hz

Start 2.42500 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.20 ms (1001 pts)
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9.7 Spurious radiated emissions for transmitter

Test Method

1. The EUT is placed on a turntable, which is 0.8m above ground plane.

2. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

3. Use the following spectrum analyzer settings:
Span = wide enough to fully capture the emission being measured, RBW =1 MHz for f =
1GHz, 100 kHz for f < 1 GHz, VBW = RBW, Sweep = auto, Detector function = peak,
Trace = max hold

4. Follow the guidelines in ANSI C63.4-1992 with respect to maximizing the emission by
rotating the EUT, adjusting the measurement antenna height and polarization, etc.
The peak reading of the emission, after being corrected by the antenna factor, cable loss,
pre-amp gain, etc., is the peak field strength, submit this data. Each emission was to be
maximized by changing the polarization of receiving antenna both horizontal and vertical.

5. Set the VBW to 10 Hz, while maintaining all of the other instrument settings. This peak
level, once corrected, must comply with the limit specified in Section 15.209. If the duty
cycle per channel of the hopping signal is less than 100 ms, then the reading obtained
with the 10 Hz VBW may be further adjusted by a “duty cycle correction factor”, derived
from 20log(duty cycle/100 ms), in an effort to demonstrate compliance with the 15.209
limit. Submit this data.

Limit

According to part 15.247(d), the radio emission outside the operating frequency band shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power. Radiated emissions which fall in the restricted bands, as defined in
section15.205, must comply with the radiated emission limits specified in section 15.209.

Frequency Field Strength Field Strength Detector
MHz uV/m dBuV/m
30-88 100 40 QP
88-216 150 435 QP
216-960 200 46 QP
960-1000 500 54 QP
Above 1000 500 54 AV
Above 1000 5000 74 PK
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Spurious radiated emissions for transmitter

According to C63.10, if the peak (or quasi-peak) measured value complies with the average limit,
it Is unnecessary to perform an average measurement, so AV emission value did not show in
below table if the peak value complies with average limit.

Transmitting spurious emission test result as below:
9KHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line per 15.31(0) was not reported.

Radiated Emission Test Data 9k Hz-30MHz

Frequency [Cable |Antenna . . Turntable |[Antenna . .
Readings(d |Level(dBu |Polarity(H/V . Limits( |Margin(d
MHz Loss(dB|Factor(dB BuV/m) V/m) ) Angle(de |[Height(m dBuV/m) B)
) ) 9) )

30MHz-1GHz

Worst case is shown below for 30MHz-1GHz only.

The emissions don’t show in following result tables are more than 20dB below the limits.

Radiated Emission Test Data 30MHz-1GHz
II\:ArSc;uency (L:(?st:)sk(ad Antenna |Readings(d [Level(dBu |Polarity [Turntable |Antenna (dlé'r?;}s Margin(dB)
B) Factor(dB) |BuV/m) V/m) (H/V) |Angle(deg) |Height(m) m) H 9

74.709 1.0 8.7 12.4 22.1 Y 17 2.0 40.0 17.9
179.679 1.6 9.0 13.0 23.6 Vv 351 2.0 43.5 19.9
187.454 15 9.7 13.6 24.8 Vv 23 2.0 43.5 18.7
201.062 1.6 10.6 11.7 23.9 Y 345 2.0 43.5 19.6
251.603 1.9 121 10.5 24.5 \Y, 50 2.0 46.0 215
290.48 2.0 12.7 10.7 25.4 \Y, 294 2.0 46.0 20.6
31.943 0.6 12.3 16.9 29.8 H 45 3.0 40.0 10.2
37.775 0.7 12.3 18.1 31.1 H 336 2.0 40.0 8.9
72.765 1.0 8.7 13.9 23.6 H 16 2.0 40.0 16.4
78.597 1.0 7.8 15.6 24.4 H 249 2.0 40.0 15.6
154.408 14 8.3 20.4 30.1 H 71 1.0 43.5 134
171.903 15 9.0 17.2 27.7 H 341 1.0 43.5 15.8
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Charging and transmitter
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

Level [dBuV/m]
60

50

40

30 A /\ I\ A\UW

20 / A TS

U ]

10

30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [HZ]

— MES Le MaxV1
—LIM FCC ClassB F QP FCC ClassB, field strength
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Charging and transmitter
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal
Operator Name:
Comment:

Level [dBuV/m]
60
50
40
30 M
20

N w

10

0]

30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [HZ]

— MES Le Max H1
—— LIM FCC ClassB F QP FCC ClassB, field strength
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1-18G
11b
Ch1

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Radiated Emission

Le Max
Wifi 11b CH1

Common Information

Test Site:

Environment Conditions:
Antenna Polarization:
Operator Name:
Comment:

SMQ EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

EC.C-1-6-24-74 PK

FCC 15.247 AV

Level in dBpV/
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2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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